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Client Dongguan Shuozhibao Electronics Co., Ltd
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Add. of Client No. 25 Zhangshen Avenue South, Zhangyang Community, Zhangmutou Town,
Dongguan City
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Rechargeable Li-ion Battery L14M2P21 7.6V 3930mAh 30Wh(Rated); 7.6V
Name of Package 4050mAh 31Wh(Typical)

BB 42 B FRES T2 L14M2P21 7.6V 3930mAh 30Wh (Rated); 7.6V 4050mAh
31Wh(Typical)
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Rechargeable Li-ion Battery L14M2P21 7.6V 3930mAh 29.868Wh(Rated); 7.6V

3'227(2 0;‘ 4050mAh 31Wh(Typical)
s Z?% HIE T HI AL L14M2P21 7.6V 3930mAh 29.868Wh(Rated); 7.6V 4050mAh

31Wh(Typical)

Manufacturer of

@ég%féafgzﬂk REEMIIZ F T HIRAF

Dongguan Shuozhibao Electronics Co., Ltd

Manufacturer of
packaging Shenzhen Heshengda Packaging Technology Co., Ltd
container TR A Bk AR IR ]

ASEABAEFN

Dei_:ail_ed Corrugated carton, Size: 420*258*235mm, Carton thickness: 6mm,
description of : M,
the package Packaging auxiliaries: paper box

2 B FAB4CH, RoF: 420%258*235mm, 4546 EE: 6mm, #H#5k. 484

Rechargeable Li-ion Battery, Model: L14M2P21,

description of Basic parameters: 7.6V 3930mﬁg1u2?]1/i\{h.(l;2g;eocig 7.6V 4050mAh 31Wh(Typical),
the contents y:

Py 2 23 B THRIBA, T L14M2P21,
BAZH: 7.6V 3930mAh 30Wh(Rated), 4050mAh 31Wh(Typical), %%

Detailed

Number of
samples 3 packages /3 M3 14
R

Gross weight
per package 4.42kg
BERMGEBE

Ambient
Total load -, Conditions of FREEIE . 23°C+2°C
JIIES Ak % Wy sample preparation AHXTHERE: 50%+2%
FE S TAL FRIA S

Test method and

criterion 22 Revised Edition of the United Nations {Recommendations on the Transport of

Dangerous Goods, Model Regulations) (ST/SG/AC.10/1/Rev.22 6.1.5.6).

W“ﬁ%ﬁw I | peam Corfamsemzmnmss M) 522 i 6.41.5.6.

Test Item 3m Stacking Test
2/ UB el 3m HERD AL

Test Result After the 24h stacking te_st, batteries are not damaged, packages are not damaged,
. no leakage, no deformation.
Rl RS

BARMFAEZ 32 240 HERG ISR A, MR A28, GBOR LB R IR . R AT

After testing, the package has passed the stacking test of 22 Revised Edition of the
United Nations {Recommendations on the Transport of Dangerous Goods, Model
Regulations) (ST/SG/AC.10/1/Rev.22 6.1.5.6).

gfl, il VG E ST aR st MEiuA) % 22 i
6.1.5.6 [ HERS AL .

Conclusion
Rl a7

Receiving Date Completing Date
2023.06.02 2023.06.04
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Inner content Py 254:
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Package 3 1:
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Important Notice

1. The test report is invalid without the official stamp of NCT.
A HJE NCT 75 % oAk,

2. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.
A% NCT i[RI, AFH = HlAk &

3. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
ARG BN TN KR AZEA TR

4. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

MBFE, SHl. BH. BH. R BIRME RS R R s o
5. Objections to the test report must be submitted to NCT within 15 days.
SRS A A AU MR S Z HE 15 RN FA R A5 .
6. The test report is valid for the tested samples only.
AR SO P A At AT 2K
7. The Chinese contents in this report are only for reference.

AR F PSS

******End Of Report *&%%;ﬁ******
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